
SPARE PARTS LIST 
 

VERTICAL MOUNTING 2-TON WINCH (BRAKED) 
 

 

 

Drawing No. Part No. Description Quantity 

 

  1 WBI009 Side plate (plain) 1 

  2 WBI008 Side plate (drive) 1 

  3 WBI007 Idler shaft 1 

  4 WA3007 Spacer 1 

  5 WSHP020 M20 Washer 1 

  6 WA2001 Body shaft 7 

  7 WAA001 Drum (wire) 1 

  8 WBI006 Drive gear shaft 1 

  9 GRB0810 Grub screw 1 

10 ROPES0001 8mm Wire rope 1 

11 WBA002 Drive shaft collar 1 

12 WBA003 Brake Pad 2 

13 WBA001 Ratchet gear 1 

14 WB2001 Handle arm (left-hand) 1 

15 WSHPI ½ Stop washer 1 

16 PN112 Lobe knob 1 

17 NUTPLH12 M12 Half nut 1 

18    

19 PRH12 Revolving handle 1 

20 WBI001 Ratchet spigot 1 

21 WBA004 Double ratchet 2 

22 WSHS12 M12 Spring washer 2 

23 NUTPLH12 M12 Half nut 2 

24 WSHP012 M12 Washer 15 

25 NUTNYP12 M12 Nyloc nut (P type) 15 

26 SCAP0640 M6 x 40 Socket cap 1 

27 NUTNYP06 M6 Nyloc nut (P type) 1 

28 SWW001 Warning sticker 1 

 

 

 

 

 

 

 

 

 

 


